
 

 

 

 

 

The Impact of Assimilable Organic Carbon on Biological Fouling of  

Reverse Osmosis Membranes in Seawater Desalination 

 

 

A Thesis 

Submitted to the Faculty 

of 

Drexel University 

by 

Lauren A. Weinrich 

in partial fulfillment of the 

requirements for the degree 

of 

Doctor of Philosophy 

February 2015 

 

 

 



ii 
 

DEDICATION 

 

            Dedicated to Robert L. Weinrich, Sr. (August 14, 1937 – April 30, 2014)  who declined a 

career in chemical engineering to happily spend his life as a talented German baker, devoted 

husband, and loving father. His strength and wisdom lives on. Thank you for the life lessons and 

instilling in me the character and confidence to meet any challenge. 
[...]
organic carbon (AOC) results in biological fouling that impact SWRO membrane 

operations. 

 

 

 

 

 

 

 

 

 

 

O
perational C

hanges: 
M

em
brane P

ressures and F
lux

Biological Fouling 
of RO 

Membranes

Survey, Grab 
SamplingFull Scale SWRO

RO Feed AOC

(Median 50 µg/L)
Pilot SWRO

RO Feed AOC 

30 µg/L, 1000 µg/L 
RO Crossflow Test 

Cell

Effective Increases in 
AOC

Humic Acid + 
Oxidants

Antiscalants + 
Hypochlorite

Dechlorinating & 
Cleaning Agents



29 
 

CHAPTER 2: OPERATIONAL IMPACTS FROM BIOLOGICAL FOUL ING ON 
SEAWATER REVERSE OSMOSIS MEMBRANES 

Abstract 

Biological fouling occurs on RO membranes when bacteria and nutrients are present in 

conditions that are conducive to growth and proliferation of the bacteria. Biofouling management 

is typically limited to biocide application (i.e., disinfectants) in seawater RO plants to control 

microbial growth. However, biological growth and subsequent fouling has not been well-

managed. Pretreatment has not been focused on nutrient limitation. This project used a biological 

assay, the assimilable organic carbon (AOC) test to evaluate pretreatment effects on the nutrient 

supply. The AOC test provided a useful surrogate measurement for the biodegradability or 

biofouling potential of RO feed water. Biofouling observed in controlled conditions at the bench- 

and pilot-scale resulted in statistically significant correlations between AOC and the operational 

effects caused by biofouling. Membrane fouling rates are observed through operational changes 

over time such as increased differential pressure between the membrane feed and concentrate 

locations and decreased permeate flux through the membrane. In full scale plants there were 

strong correlations when AOC was used as a predictor variable for the increased differential 

pressure (4 – 8 psi from September – December, 2012) and the decreased specific flux (0.00004 

gpm/ (ft2 · psi) or 1.40 liters per hour/ (m2 ·  bar)). Increased differential pressure was associated 

with RO membrane biological fouling when the median AOC was 50 µg/L during pilot testing. 

Conditions were also evaluated at the bench-scale using a flat sheet RO membrane. In a 

comparison test using 30 and 1000 µg/L AOC, fouling was detected on more portions of the 

membrane when AOC was higher. Biofilm and bacterial deposits were apparent from scanning 

electron microscope imaging and biomass measurements using ATP. 

 

 



30 
 
2.1 Introduction 

Biofouling is neither well understood nor consistently prevented and continues to be a 

challenging problem in seawater reverse osmosis (SWRO) membrane separation processes 

(Griebe & Flemming 1998; Vrouwenvelder et al. 2000; Vrouwenvelder & Van Der Kooij 2001; 

Pang et al. 2005; Kumar et al. 2006). The growth of microorganisms into a biofilm on the 

membrane surface leads to costly increases in SWRO treatment. Decreasing permeate flux, 

increasing pressure drops in the RO modules, increasing salt passage, and irreversible damage to 

the RO membrane are all issues associated with biofouling. Pilot- and full-scale SWRO were 

investigated to identify fouling and correlate assimilable organic carbon (AOC), water quality, 

and other organic carbon results. Pretreatment records were used to corroborate the water quality 

conditions and chemical usage. The objectives were to 1) identify relationships among biofouling 

potential, chemical dosing, operational data, and AOC in full-scale SWRO treatment plants, and 

2) evaluate AOC as a predictor of biofouling potential by monitoring operational changes (i.e., 

permeate flux, differential pressure) using a flat sheet membrane test cell and a 500 gallon per 

day (gpd) pilot-scale SWRO. 

2.2 Sampling Approach and Experimental Overview 

Water quality variation and organic carbon removal were examined throughout three full-

scale SWRO desalination plants. The plants all treat seawater from surface intakes, but have 

geographic variability and different pretreatment configurations. Grab samples were collected 

from various points within the pretreatment process. The grab samples provided information on 

source water quality fluctuations, and the effectiveness of treatment for removing organic carbon 

and AOC as related to biofouling potential. Organic carbon removal was determined through 

typical measurements such as total organic carbon (TOC) and UV absorbance at 254 nm (UV254) 

as well as more specific determination of biodegradability using the seawater bioluminescent 



31 
 
AOC test. Operational data were supplied by treatment plant personnel to supplement the grab 

sampling efforts and evaluate the plant’s performance. Cleaning procedures, treatment changes, 

flow rates, membrane flux, and differential pressure data were used to correlate the significance 

of AOC as an indicator of biological fouling potential in the following treatment plants: Tampa 

Bay Seawater Desalination Plant (TBSDP), West Basin Municipal Water District (WBMWD) 

Ocean-Water Desalination Demonstration Facility, and the Al Zawrah SWRO facility. 

Using a single membrane provided testing conditions that were easily monitored and 

controlled and therefore a focused investigation of the RO feed water quality, specifically AOC, 

was effective for evaluating biological fouling and the resulting impact on differential pressure 

and specific flux. Two approaches examined these operational conditions; the first used a 500 

gallon per day (gpd) RO pilot that housed one-29 ft2 membrane, and the second was a bench-scale 

test unit that housed one-0.0452 ft2 membrane coupon that could be changed for testing RO feed 

water with variable AOC.  

2.3 Full Scale Desalination Plants  

2.3.1 Tampa Bay Seawater Desalination Plant (TBSDP) 

TBSDP is located on Tampa Bay in Gibsonton, FL. The plant is co-located with the 

Tampa Electric Company (TECO) coal-fired power plant and receives feed water from the plant’s 

cooling loop; if the cooling water exceeds the temperature limits of the membranes, then bay 

water can be mixed in. A process flow schematic of the plant is shown in Figure 4. The combined 

bay water and cooling water (i.e., raw water) was treated with chlorine dioxide (0.5 – 1.1 mg/L) 

and further treated with sodium hypochlorite, sulfuric acid, and ferric chloride in the coagulation 

step. The water is flocculated prior to the sand filters: upflow, deep bed granular media filters 

with continuous backwash. From these filters, the water is sent to two parallel banks of 

diatomaceous earth (DE) filters. Any residual sediment from the DE filtrate is then removed in 



32 
 
cartridge filters prior to the SWRO desalination membranes. Cartridge filters (Fulflo Durabond 

and Honeycomb Filters, Parker Hannifin Corporation, Oxnard, CA) are replaced once a year. 

Sodium bisulfite (SBS) is added at this step to control the oxidation-reduction potential (ORP) of 

the water and prevent oxidative damage to the membranes. Samples were collected from 

pretreatment locations at TBSDP on September 20 and October 24, 2012 and January 3, 2013 for 

the purpose of evaluating treatment effectiveness for AOC removal and comparing biofouling 

potential (i.e., AOC content) of the RO membrane feed. The project team initially proposed to 

collect samples quarterly from TBSDP; however, because of the ongoing operational directives, 

the plant was online from August through December and had adjusted pretreatment in preparation 

for shutting down the plant in January. The plant was offline from January 7 through 24, 2013. 

 

Figure 4 Tampa Bay Seawater Desalination Plant (TBSDP) Process Flow Diagram. 

2.3.2 West Basin Municipal Water District (WBMWD) Ocean-Water Desalination 

Demonstration Facility 

WBMWD is co-located with a natural gas power plant, and the seawater intake is located 

at Redondo Beach, CA, 0.5 mile into the Pacific Ocean and 30 feet below the surface. The plant 

was chosen because of its relatively low organic content (TOC ~1 mg/L), reported challenges 

with biological fouling and Pacific Ocean location. The desalination process consists of a 2 mm 

intake screen, 100 µm Arkal disk filters, followed by ultrafiltration (UF) and RO. UF membranes 



33 
 
were ZeeWeed 1000 (GE, USA). Hypochlorite and citric acid were used for UF maintenance 

cleaning. There were two parallel RO pressure vessels, and each vessel contained seven 

membrane elements.  RO membranes were from the QuantumFlux™ line by NanoH2O 

(California, USA). NanoH2O membranes used in the first pass RO had a surface area of 400 ft2 

for a total surface area of 5600 ft2. 

2.3.3 Al Zawrah Desalination Plant in Ajman, United Arab Emirates 

Al Zawrah is located in the Emirate of Ajman (United Arab Emirates) and the seawater 

intake uses surface water from the Arabian Gulf. Water quality in the gulf is poor, often with 

elevated temperatures and red tide occurrences; total dissolved solids (TDS) may be as high as 

48,000 ppm, and there are numerous large-scale desalination plants (both thermal and RO) that 

discharge brine and waste in the area. Shock chlorination and post-treatment with SBS was 

historically conducted every 3 to 4 weeks. The desalination process consists of coagulation with 

ferric chloride, dual media filtration (DMF), cartridge filtration, and RO. Coagulant doses were 

2.6 mg/L in May, 1.7 mg/L in July, and 2.5 mg/L in November. The media used in the DMF 

included a top layer of pumice (1.2 – 1.5 mm), which was 800 mm deep and a bottom layer of 

silica sand (0.4 – 0.6 mm), which was 600 mm deep, at a filtration rate of  8 to 10 m/h. Cartridge 

filters were replaced approximately every 90 to 100 days. Adjustment of pH was done using 

sulfuric acid at the feed to the cartridge filters to achieve a level between 6.9 and 7.0. 

2.4 Focused Investigation of Biological Fouling on RO membranes 

2.4.1 Pilot Unit Configuration with TBSDP Feed  

Water quality and operational data were collected from a 500 gallon per day (gpd) pilot 

unit deployed at TBSDP. A new thin film composite RO membrane was installed into the system 

and operated under constant permeate flux for the purpose of further evaluating AOC as a tool for 

monitoring fouling. The pilot unit (Figure 5; Tomar TV-500SW, Tomar Water Systems, Inc., San 

Marcos, CA) contains a multimedia (sand) prefilter, chemical injection system, and a UV 



34 
 
sterilizer integrated on a stainless steel skid frame powered by a single-point AC power 

connection. SBS was used in the chemical injection system. The unit was operated at 13% 

recovery; permeate flow rate was set at 0.317 gpm (457 gpd). By maintaining constant product 

water settings (e.g., flux), operational changes were monitored daily.  Feed water from TBSDP 

was pumped from the rapid mix basins prior to the sand filters. A sump pump lifted water from 

the treatment basin over the basin wall and down through piping into a 32 gallon reservoir in the 

pilot unit shed. An automatic feed of SBS was dosed into the reservoir to quench the residual. A 

lift pump moved the water from the reservoir to the sand filter, followed by a cartridge filter prior 

to the RO membrane vessel. Pressure gauges were installed before and after the cartridge filter 

and after the RO feed pump to the RO vessel and brine flow. A digital readout monitored 

temperature and conductivity of RO permeate. A new RO membrane was installed at the 

beginning of the test, a DOW FILMTEC™ seawater element SW30-2540. This unit can 

withstand 800 psi applied pressure at a 700 gpd flow rate with average 99.4% salt rejection. The 

element is 40 inches long and 2.4 inches wide. The active area of the membrane is 29 ft2 and 

made of polyamide film wrapped in fiberglass.   

Seawater was pretreated at the plant with approximately 0.5 to 1.1 mg/L as Cl2 of 

chlorine dioxide. Chlorine dioxide residual ranged from 0.01 to 0.39 mg/L. After the junction 

box, seawater was dosed with sulfuric acid (~20 – 22 mg/L), hypochlorite (4 – 6 mg/L), and ferric 

chloride (~4 – 5 mg/L). Daily water quality data were collected from TBSDP, including 

temperature and conductivity at the intake; turbidity, pH, alkalinity, and chlorine dioxide residual 

at the junction box; chlorine residual in the rapid mix basin; and SDI15 of the RO feed (Table 1). 

Grab samples were collected at the pilot unit and analyzed for TOC, assimilable organic carbon 

(AOC), UV254, and phosphate. Phosphate was 0.3 mg/L and nitrate was 0.09 mg/L. 



35 
 

 

Figure 5 Mobile RO skid deployed at the Tampa Bay Seawater Desalination Plant (TBSDP; 

source: the author). 

Table 1 Seawater pretreatment records from TBSDP. 

 Day Intake 
Temp (ºC) 

pH  Alkalinity 
(mg/L) 

Chlorine dioxide 
(mg/L) 

Cl2 
(mg/L) 

SDI15 Cart. 
Filter 

3/26/2013 1 27.1 7.90 127 0.161 0.84 3.76 

3/27/2013 2 22.8 8.03 123 0.010 0.77 3.62 

3/28/2013 3 16.7 7.96 127 0.173 0.87 3.73 

3/28/2013 3.5 25.9      

3/29/2013 4 21.4 7.96 127 0.010 1.09 3.77 

3/29/2013 4.5 23.9      

3/30/2013 5 23.9 7.82 123 0.199 0.74 3.74 

3/30/2013 5.5 27.0      

3/31/2013 6 26.5 7.91 114 0.010 0.94 3.52 

4/1/2013 7 26.0 7.82 124 0.392 1.10 3.66 

4/1/2013 7.5 28.6      

4/2/2013 8 27.1 7.76 127 0.010 1.22 3.39 

4/2/2013 8.5 30.4      

4/3/2013 9 29.3 7.89 124 0.010 0.69 3.43 

4/3/2013 9.5 28.7      

4/6/2013 12 28.5 8.00 119 0.039 0.65 3.39 



36 
 
2.4.2 Membrane Test Cell 

The experimental setup included a cross flow test cell, pump, motor, pressure gauges, valves 

for flow and pressure control, and flow meters. The CF042 membrane cell (Sterlitech, Kent, WA) 

holds a flat sheet RO membrane with an active area of 42 cm2. The permeate carrier was a 20 µm 

sintered 316L stainless steel plate. Dow Filmtec SW30HR membranes were used for the 

experiments and purchased pre-cut. The SW30HR is a smooth, hydrophilic commercial flat sheet 

thin film, composite RO membrane. A high-pressure positive displacement, diaphragm pump 

with a maximum flow rate of 1.8 gpm (6.8 Lpm) was used. Pressure was manually adjusted to 

remain constant over the experiment. Feed to the cell was pumped from a 5 gallon stainless steel 

conical feed tank onto the test cell at a flow rate of 5.5 Lpm. There was no recirculation of the 

concentrate or permeate to preserve the representative organic loading directly from the RO feed 

at TBSDP. Prior to testing, TBSDP second pass RO permeate was used to compress the 

membrane at the operating pressure for 1 hour before testing. Permeate was also used to flush the 

system at the end of the experiment. Temperature, feed pressure, flow, pH, and conductivity were 

measured at 20 minute intervals. After the initial compression period, the unit was operated for 

each test for 2 days. Specific flux was calculated from the driving pressure and normalized for 

temperature and the initial flux of the SW30 membrane. Operational parameters between the two 

membrane tests were nearly the same, as seen in Table 2. 

Experiments to monitor the biological fouling effect on permeate flux decline were conducted 

onsite at TBSDP with a bench-scale membrane test cell using the pretreated RO feed because it 

was the most representative water source for conducting fouling tests. Pretreated seawater from 

TBSDP was diverted from the sampling station prior to the high-pressure RO pump to the test 

cell’s feed tank. The RO feed water had undergone complete pretreatment conditions at TBSDP, 

and SBS was added to remove remaining chlorine residual after the cartridge filtration step. 

Inherent water quality and organic solute concentration were maintained by configuring the feed 



37 
 
in once-through mode to most effectively capture the water quality of the RO feed to TBSDP. 

The effects from recirculation and bacterial consumption may have varied the concentration of 

solute (AOC). Operational data from TBSDP were collected for the RO feed and included 